YD-KU01-36 BASE UNIT




YD-KUO01-36 ENGINE UNIT




‘ BASE UNIT OF YD-KUO1-36 \

1 |[YD36.04.00-00 A 55 SRR, clutch cover assembly 1 05.01.04.0011*
2 |YD36.04.00-13  |iZ4TM5X32 screw M5x32 1 01.01.4161

3 |YD36.04.00-11  |#Z4T 4% screw bush 1 06.06.129

4 |YD36.04.00-2 EIEEL front-hand guard 1 04.01.02.06706*
5 [YD36.04.00-12  |#Zk}if4s nut bush 1 06.06.130

6 |GB/T6185.1 H 85 REMS5 lock-nut M5 1 01.03.0113

7 |GB/T119.2 #43x26 pin 3x26 2 01.05.0051

8 |YD36.04.00-17 W EhHE U 5 passively conical gear 1 06.06.005

9 |YD36.04.00-18 T JHE conical gear base 1 04.01.02.11008
10 |YD36.04.00-16 T active conical gear 1 06.06.210
11 |GB/T845 H U247 ST4.2x12 tapping screw ST4.2x12 6 01.01.1411
12 |YD36.04.00-15 gk BIRET tightened screw 1 06.06.212
13 |YD36.04.00-14 g tension block 1 06.06.197
14 |GB/T119.2 #H3x14.7 pin 3x14.7 1 01.05.0041
15 |YD36.04.00-8 FIGFEFE brake sway rod 1 06.02.078
16 |YD36.04.00-10 A E sway rod bush 1 06.06.003
17 |YD36.04.00-7 FATAF main level 1 04.01.02.10908
18 [GB/T119.2 #3x7.8 pin 3x7.8 1 01.05.0231
19 |YD36.04.00-6 =g AT brake control rod 1 06.02.081
20 |YD36.04.00-5 AT AR spring base 1 04.01.02.01708
21 |YD36.04.00-4 Frlf i brake spring 1 06.03.061
22 |GB/T119.2 #3x9.7 pin 3x9.7 1 01.05.0161
23 |YD36.04.00-3 RZE T brake strap 1 06.03.053
24 |YD36.04.00-1 R ZE R 2 b brake spring cover plate 1 04.01.02.07301*
25 |YD36.04.00-9 EllbvEiES returned torsion rod spring 1 06.03.027
26 |YD36.04.01-00 A 55 clutch cover 1 04.01.02.10101*
27 |GB/T6177.1 INFIL IR REME nut M6 2 01.03.0083
28 |GB/T845 H U247 ST4.2x10 tapping screw ST4.2x10 1 01.01.1391
29 |YD36.00.00-17 R cover plate 1 06.02.047
30 |YD36.03.00-13 XL IRET double-head screw 2 01.02.1011
31 |YD36.03.00-5 s stop top 1 03.01.2.018
32 |GB/T845 H Bi2%TST4.8x19 tapping screw ST4.8x19 2 01.01.1501
33 |YD36.00.00-15 PhaE chain catcher 1 04.01.02.01806
34 |GB/T845 H B4 ST4.8x13 tapping screw ST4.8x13 1 01.01.4231
35 |YD36.00.00-16 kR bumper spikes 1 06.02.009
36 |YD36.03.02-2 PRV T 55 A5 2 fuel cover retainer 2 04.01.02.11108
37 |YD36.03.02-3 070 % & ] "0" ring 2 03.01.2.001




38 |YD36.03.02-1 PR 1 fuel cover 2 04.01.02.07006
39 |YD36.03.00-7 HLh s oil tube root 1 03.01.2.035
40 [YD36.03.00-6 ML 2.5X6X160 oil tube 2.5x6x160 1 03.01.2.066
41 |YD36.03.04-00 MLV AR IR oil filter components 1 06.06.115

42 |YD36.03.00-4 PRVHIE B fuel tube root 1 03.01.2.071
43 (YD36.03.00-1 PRI 2.5X5X262 fuel tube 2.5x5x262 1 03.01.2.069
43a |YD36.03.00-15 BNk return fuel tube B 1 /

44 |YD36.03.00-3 s £ tube circlip 2 06.03.025

45 (YD36.03.03-00 VB AR IR AL petrol filter components 1 04.01.07.09608*
46 |YD36.03.00-11 ST A A balancer root 1 03.01.2.062
47 1YD36.03.00-8 SPflT AR balabcer body 1

48 |YD36.03.00-9 A AL balancer rubber 1 04.01.07.07208
49 |1YD36.03.00-10 AT A% 25 balancer cover 1

50 |YD36.03.00-12 1WA Mg aeration jet 1 03.01.2.077
51 |YD36.02.00-00 JRBh e Rk, starter assembly 1 05.01.04.0010*
52 [YD36.02.00-1 SmE bossing 1 04.01.02.02006
53 |GB/T9074.19 H MUE4T 414 ST4.8x13 | tapping screw ST4.8x13 1 01.01.4193
54 |YD36.02.01-1 JREhE start plate 1 04.01.02.05708
55 |YD36.02.01-2 fiin A coil-spring gland 1 04.01.02.05608
56 |YD36.02.01-4 JRBh i start coil-spring 1 06.03.084

57 |YD36.02.02-00 Jo 5o starter cover 1 04.01.02.05801*
58 |YD36.02.01-3 Ja TR start handle 1 04.01.02.06606
59 [YD36.02.01-5 $412.5x870 stretching wire 2.5x870 1 04.03.0001308
60 |GB/T845 H U R4TST4.2x16 tapping screw ST4.2x16 12 01.01.1401
61 |YD36.03.00-14 HLiHE 2.5X6X90 oil tube 2.5x6x90 1 /

62 |YD36.00.00-2 Y ) conductor cover plate 1 04.01.02.02101*
63 |[YD36.00.00-20  |#Z4TM5x20 screw M5x20 4 01.02.0011
64 |YD36.00.00-14 95 42 7 dust cover 3 04.01.02.03006
65 [YD36.00.00-12 FARIRET handle screw 3 06.06.223

66 |YD36.03.05-00 JRAEJHE & 22.5%20 cushion socker ¢ 22.5x20 1 03.01.2.048
67 |YD36.03.01-00 JES JRE A base components 1 04.01.02.10001*
68 |YD36.01.11.00-1 |&&h )y ground scrip 1 06.02.051

69 [YD36.00.00-9 PKUTIRAL choke trigger 1 04.01.02.03707*
70 |YD36.00.02-00 |k B b 22.5%30 cushion socker ¢ 22.5x30 2 03.01.2.049
71 |YD36.00.00-5 FH s rear handle cover 1 04.01.02.08206
72 |YD36.00.00-7 SR AT I trigger control rack 1 04.01.02.00901*
73 |YD36.00.00-6 WHL trigger 1 04.01.02.00101*
74 1YD36.00.00-8 WHLHH = trigger torsion rod spring 1 06.03.006




75 |YD36.00.01-00 FH rear handle 1 04.01.02.08106
76 |YD36.03.00-2 BEwE Rk oil ingoing tube connector 2 04.01.04.08806
77 |YD36.00.00-18 PRV H o fuel outgoing tube 1 04.01.02.11608
78 |YD36.00.00-19 IS suction tube 1 03.01.2.023
79 |YD36.00.00-4 S air lead tube 1 03.01.2.013
80 |YD36.00.00-1 7 front handle 1 04.01.02.08306
81 [YD36.01.06.00-00 |4t % carburetor 1 06.06.119*
82 |YD36.01.00-2 BEA e air intake socket 1 04.01.02.04306
83 |GB/T9074.4 HRET 2 5 FMBX50 screw M5x50 2 01.01.4011
84 |YD36.01.08.02-00 |ZFyE4s N & air filter nether cover 1

04.01.02.04408
85 |YD36.01.08.01-00 |#=j&2% 35 air filter upper cover 1
86 |YD36.05.00-1 PEP air filter cover 1 04.01.02.05006*
87 |YD36.05.00-2 s e R AT air filter cover screw 1 ?
88 |YD36.00.00-10 T THERF trigger rod 1 06.03.074
89 |YD36.00.00-11 NNE RS choke rod 1 06.03.024
90 [YD36.01.11.02-00 |45k ££0.5x140 extinction conductor 0.5x140, 1 /
91 |[YD36.01.11.03-00 |45k ££0.5x235 extinction conductor 0.5x235 1 /
92 |YD36.01.11.04-00 |#£H:14£0.5%x200 ground wire 0.5x200 1 /
93 |YD36.00.00-3 NENEeE A muffler cover 1 04.01.02.08501*
94 |YD38-3 e primer bulb 1 04.01.04.08908
95 |YD36.00.00-20 EINEEER return fuel tube A 1 /
96 |YD36.00.00-21 HME primer tube 1 /




‘ ENGINE UNIT OF YD-KUO01-36 \

1 |YD36.01.10.00-00 | k&t mAk, flywheel assembly 1 02.36.03
2 |YD36.01.03.02-00 |¥hi}12x32x5.5 oil seal 12x32x5.5 2 03.01.2.033
3 |GBIT276 4h7K6201 D2 12x32x10 bearing 6201 grade D 12x32x10 2 01.05.1270
4 |YD36.01.15.00-00 |HLuhZe oil pump 1 06.06.107
5 |GB/T9074.4 BRET 4 5 PFMAx12 adjust screw M4x12 2 01.01.4031
6 |YD36.01.03.00-5 |E#T worm 1 04.01.02.08408
7 |YD36.01.00.01-00 |#%F4h& & 10x & 13x13 needle bearing 10x13x13 1 01.05.1110
8 |YD36.01.13.00-1 |& & 2s4h5% clutch shell 1 06.05.002
9 |YD36.01.13.00-2 |E & s clutch adjusting washer 1 06.02.057
10 [YD36.01.13.01-1 [{4#¥x21 retainer 1 06.01.001
11 |YD36.01.13.01-3 |=&astris clutch extension spring 3 06.03.044
12 |YD36.01.13.01-2 [Fibk shoe block 3 06.01.013
13 |(eB/T70.1 B ETMEX25 screw M5x25 4 01.01.2151
14 |GB/T93 i 4 5 spring washer 5 8 01.04.0091
15 |eB/T97.1 T 5 washer 5 10 01.04.0121
16 |YD36.01.01.00-1 |yREL cylinder cover 1 05.01.01.035
17 |YD36.01.03.01-00 |ph#h&ErFEs: crank shaft components 1 06.05.006
18 [GB/T1099 2[5 5 3x3.5x10 semicircular key 3x3.5x10 1 01.06.0031
19 |YD36.01.03.04-00 |i&%#l#8x11x12 needle bearing 8x11x12 1 01.05.1150
20 |YD36.01.03.00-3 [ % HliR £ bl needle bearing ring 2 06.06.053
21 |YD36.01.03.00-4 |yH2Ess R piston pin circlip 2 06.03.029
22 |YD36.01.03.00-2 |75 %4y piston pin 1 06.06.095
23 |YD36.01.03.03-00 |yf3E piston 1 06.06.083
24 |YD36.01.03.00-1 |75 2R piston ring 1 06.06.095
25 |YD36.01.01.01-00 |VA&EAAHEAE cylinder body components 1 05.01.02.007
26 |YD36.01.00-4 T 7 s s silencer sealing plate 1 8.021
27 |YD36.01.09.00-00 |28 Ak, silencer assembly 1 06.06.163
28 |GB70.1 HRETM5x40 screw M5x40 2 01.01.2071
29 |YD36.01.00.02-00 |#t=4%E air intake tube 1 03.01.2.051
30 |YD36.01.00-3 TR¥F retainer 1 06.02.005
31 |vD36.01.00-9 kg R heat insulation 1 03.01.2.026
32 |YD36.01.00-10 | £55X8X3.5 lining 2 06.06.058
33 |GB/T818 BRETM5X16 screw M5x16 2 01.01.1061
34 |YD36.01.11.05-00 |-k{r%E LD L8RTF spark plug LD L8RTF 1 02.35.08
35 |YD36.01.00-7 Pk AR igniter washer 2 06.06.025
36 [YD36.01.11.01-00 |5 ks igniter 1 02.35.01
37 |GB/T6177.2 LR REMBx 1 nut M8x1 1 01.03.0073




	T3612 base unit
	T3612 engine unit
	T3612 parts list

